
Citation: Choudhury, A.R.; Singh, N.;

Veeraraghavan, A.; Gupta, A.; Palani,

S.G.; Mehdizadeh, M.; Omidi, A.;

Al-Taey, D.K.A. Ascertaining and

Optimizing the Water Footprint and

Sludge Management Practice in Steel

Industries. Water 2023, 15, 2177.

https://doi.org/10.3390/w15122177

Academic Editors:

Roberta Ferrentino and

Michela Langone

Received: 3 May 2023

Revised: 4 June 2023

Accepted: 5 June 2023

Published: 9 June 2023

Copyright: © 2023 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).
[...]
treatment is hassle-free [11].

Other prominent contaminants from the rolling operations are soluble and insoluble
oils, grease, and other lubricants. The presence of oil both in free and emulsified forms
is non-tolerable. Even the smallest volume may cause elevation of the COD level, the
formation of film, and anoxic conditions, leading to the failure of the biological treatment
unit. The operations of cold rolling, electrolytic lining, and mechanical workshops are the
primary sources of soluble oils. These oils are a complex amalgamation of palm oil and
synthetic substances, which at higher temperatures can cause emulsion. The treatment
becomes challenging when the emulsion blends with detergents and kerosene. The degree
of pollution varies proportionally with the recirculation count of the process water. A
typical single-used effluent comprises around 150 mg/L of mixed oil with >30% solubility.
A significant proportion (~40%) of ETP influent load comes from the cold rolling mill, and
the elevated temperature (~120 ◦C) of it further makes it difficult to treat [5,8,12,13].

Table 1. Glimpse of steel production and wastewater generation in India [17].

No. Plant Name and
Location

Steel Production
(Tons/Annum)

Water Consumption *
Wastewater

Generation (m3/Day)Overall (m3/Day)
For Production

(m3/Ton of Product)

1 Bhilai Steel Plant,
Durg, Chhattisgarh 3,153,000 24,215 2.772 19,616

2
JSW steel Ltd.,
Vijayanagar,
Karnataka

12,000,000 27,382 0.83 23,274

3 JSW Steel Ltd., Salem,
Tamil Nadu 1,000,000 7230 2.62 5997

4 Bokaro Steel Plant,
Bokaro, Jharkhand 4,000,000 38,466 3.5 30,301

5
Rashtriya Ispat Nigam
Ltd., Visakhapatnam,

Andhra Pradesh
4,400,000 139,506 11.47 118,580

6
Jindal Steel and Power

Plant, Raigarh,
Chhattisgarh

3,600,000 27,328 2.770 23,229

7 Jindal Steel and Power
Plant, Angul, Odisha 2,700,000 11,023 1.48 8488

8
Jindal Steel and Power

Plant, Patratu,
Jharkhand

1,600,000 6809 1.55 5372

9
Arcelor Mittal Nippon

Steel Ltd., Hazira,
Gujarat

1,000,000 3230 1.16 2746

10
Durgapur Steel Plant,

Durgapur, West
Bengal

2,120,000 119,008 19.80 118,157

11 Rourkela Steel Plant,
Rourkela, Odisha 4,200,000 43,983 3.89 37,386



Water 2023, 15, 2177 7 of 24

Table 1. Cont.

No. Plant Name and
Location

Steel Production
(Tons/Annum)

Water Consumption *
Wastewater

Generation (m3/Day)Overall (m3/Day)
For Production

(m3/Ton of Product)

12 IISCO, Burnpur, West
Bengal 4,260,000 87,065 7.38 74,005

13

Chandrapur Ferro
Alloy Steel Plant,

Chandrapur,
Maharashtra.

100,000 260 0.91 221

14 Salem Steel Plant,
Salem, Tamil Nadu 339,200 13,249 14.15 11,261

15 JSW Steel Ltd., Dolvi,
Maharashtra 5,000,000 140,774 10.11 111,657

16
TATA Steel Ltd., Ferro

Alloy Plant,
Bamanipal, Odisha

61,000 3002 17.89 2553

17 TATA Steel Ltd.,
Kalinganagar, Odisha 6,000,000 36,041 2.13 30,635

18
Ferro Manganese

Plant, TATA Steel Ltd.,
Keonjhar, Odisha

50,400 655 4.67 560

19
TATA steel ltd.,

Jamshedpur,
Jharkhand.

10,220,000 102,220 3.27 86,887

Note: * Water consumed depicts the total intake, including water consumed for domestic purposes. Typically, the
requirement of freshwater varies between 4 and 15 m3/ton of liquid steel yielded [18].

Steelmaking is a water-intensive process. Non-intermittent supply of freshwater is
a mandate for direct and indirect cooling, scrubbing, and washing. The cooling process
generally does not contribute to wastewater generation and only seeks make-up water
regularly. Scrubbing and washing yields effluent rich in suspended solids, oils, metals,
and other hazardous chemical compounds. The present study identified coke oven (CO)
processing as the most hydro-intensive operation with the highest wastewater generation.
Further, BF, quenching, chilling and scrubbing of CO gas, and separation of the by-products
are identified as the unit operations with ample water and wastewater footprint. An old
BF can consume up to 7.6 m3 of freshwater to yield 1 mg of ingot steel. The ingot steel
is further processed in the steel-melting shop through the continuous casting mechanism
that generates hot wastewater with elevated concentrations of suspended and emulsified
solids, oils, and grease. In addition, subsequent rolling operations contribute to effluent
rich in scales (100–200 mg/L) and oils (10–25 mg/L). Finally, the spent pickle liquor (SPL)
generated from the pickling process with a higher concentration of ferrous salts, heavy
metals such as Zn, Ni, Cu, Cr, etc., and highly acidic waters impact the overall effluent
quality. The composite process effluent is toxic and carries critical impurities, such as
cyanides, heavy metals, phenol, oil and grease, ammonia, etc. SPL is primarily responsible
for metal-rich sludge generation from steel mill ETPs. Figure 3 summarizes the wastewater
cycle of the steel industry [8].



Water 2023, 15, 2177 8 of 24

Water 2023, 15, x FOR PEER REVIEW 8 of 21 
 

 

19 TATA steel ltd., Jamshed-
pur, Jharkhand. 

10,220,000 102,220 3.27 86,887 

Note: * Water consumed depicts the total intake, including water consumed for domestic purposes. 
Typically, the requirement of freshwater varies between 4 and 15 m3/ton of liquid steel yielded [18]. 

Steelmaking is a water-intensive process. Non-intermittent supply of freshwater is a 
mandate for direct and indirect cooling, scrubbing, and washing. The cooling process gen-
erally does not contribute to wastewater generation and only seeks make-up water regu-
larly. Scrubbing and washing yields effluent rich in suspended solids, oils, metals, and 
other hazardous chemical compounds. The present study identified coke oven (CO) pro-
cessing as the most hydro-intensive operation with the highest wastewater generation. 
Further, BF, quenching, chilling and scrubbing of CO gas, and separation of the by-prod-
ucts are identified as the unit operations with ample water and wastewater footprint. An 
old BF can consume up to 7.6 m3 of freshwater to yield 1 mg of ingot steel. The ingot steel 
is further processed in the steel-melting shop through the continuous casting mechanism 
that generates hot wastewater with elevated concentrations of suspended and emulsified 
solids, oils, and grease. In addition, subsequent rolling operations contribute to effluent 
rich in scales (100–200 mg/L) and oils (10–25 mg/L). Finally, the spent pickle liquor (SPL) 
generated from the pickling process with a higher concentration of ferrous salts, heavy 
metals such as Zn, Ni, Cu, Cr, etc., and highly acidic waters impact the overall effluent 
quality. The composite process effluent is toxic and carries critical impurities, such as cy-
anides, heavy metals, phenol, oil and grease, ammonia, etc. SPL is primarily responsible 
for metal-rich sludge generation from steel mill ETPs. Figure 3 summarizes the 
wastewater cycle of the steel industry [8].  

 
Figure 3. Steel industry wastewater characteristics cycle. 

2.4. Treatment of Wastewater 
The wash water from the flue gas chamber primarily contains settleable solids of 

higher specific gravity. Rectangular or circular settling tanks can easily eliminate the same 
with a retention period of around 12 h. Comparatively, fresher establishments prefer cir-
cular vortex flow clarifiers or tube settlers for rapid settling with minimal retention period 
(1–2 h). The effluent from the basin is separated using the overflow method, and it may 
contain suspended solids up to 100 mg/L. If feasible, the sludge is mechanically removed 

Figure 3. Steel industry wastewater characteristics cycle.

2.4. Treatment of Wastewater

The wash water from the flue gas chamber primarily contains settleable solids of
higher specific gravity. Rectangular or circular settling tanks can easily eliminate the same
with a retention period of around 12 h. Comparatively, fresher establishments prefer
circular vortex flow clarifiers or tube settlers for rapid settling with minimal retention
period (1–2 h). The effluent from the basin is separated using the overflow method, and
it may contain suspended solids up to 100 mg/L. If feasible, the sludge is mechanically
removed and sent to the filter press for further dewatering and recovery of essential salts
(Fe2O3 and CaO) [12,13].

The scales generated from rinsing and pickling operations are of higher specific
gravity and tend to settle quickly and easily. The scales are hazardous and thus should be
stabilized and safely disposed of in secured landfills. The wastewater generated from the
rolling operations carries free oil alongside the solids. The solids contributed from cold
rolling are finer than that of hot rolling, hence the method of settling should be designed
accordingly. A standard settling tank of dimensions 9 × 5.5 × 2.5 m is recommended
for effluent from hot rolling, whereas a tube settler is recommended for cold rolling mill
effluent. The sludge contains higher concentrations of usable nitrates that can be retracted
through resource recovery. The oil issue should be addressed by a skimming tank, and
its concentration should be lowered below 10 mg/L before releasing/reusing. Recently,
industries have started utilizing cleansing solutions of an alkaline nature, such as NaOH,
Na2CO3, phosphates, and silicates, to remove oils before the effluent enters the ETP, thereby
eliminating the need for skimming. Therefore, additional FOG removal need not be
performed to avoid membrane fouling in the advanced treatment systems [8,11,13].

2.5. Effluent Treatment Plant

Irrespective of its quantity, the steel industry generates highly complex wastewater
rich in toxic aromatic solvents, such as benzene, toluene, xylene (BTX), cresol, and phe-
nol. Laterally, the wastewater streams from rolling and pickling operations contribute to
ammonia, non-consumed acids, PAH, oil, and grease. The amalgamation of such critical
pollutants makes it extremely difficult for a standalone system to yield the desired output.
Thus, combining primary, secondary, and tertiary treatment is always recommended to



Water 2023, 15, 2177 9 of 24

tackle the whole gamut of pollution at different stages. A high load of scales, suspended
solids, oil, and grease is primarily addressed by physical separation systems, such as screen-
ing chambers, sedimentation tanks, tube settlers, and skimming tanks. Post-gravity-settling,
finer particles are chemically settled in coagulation and flocculation basins. In most cases,
the permeate is subjected to advanced oxidation processes, such as photo-Fenton’s oxida-
tion, ozonation, UV photolysis, etc. [19]. Oxidation and subsequent adsorption ensure the
removal of PAHs, cyanide, phenols, etc. Sometimes, biological systems, such as activated
sludge process, moving bed biofilm bioreactor, sequential batch reactor, etc., are employed
to eliminate the organic impurities, but owing to the longer treatment period, incapability
of handling shock loads, the requirement of specific microbial species etc., adaptability of
these systems remains as a stigma [20]. Presently, membrane-based separation technologies
are highly preferred in steel industries, as they yield the highest treatment efficacy and
recovery, as presented in Figure 4 [18].

Water 2023, 15, x FOR PEER REVIEW 10 of 21 
 

 

 
Figure 4. Hierarchy of wastewater recycling process selection cycle. 

 
Figure 5. Process flow diagram with possibility of recovery. 

  

Figure 4. Hierarchy of wastewater recycling process selection cycle.

In recent times, the incorporation of tertiary treatment units, such as pressure sand
filter (PSF), activated carbon filter (ACF), micron filter (MF), ultra-filtration (UF), reverse
osmosis (RO), etc., extended the liberty of reusing the treated effluent. The assorted
combination of these processes yields more than 95% of pollutant removal. Additionally,
membrane bioreactor (MBR) application is also gaining popularity among steel industry
professionals. The system promises a consistent efficacy of 90% or above and addresses
most pollutants, including BOD, COD, total solids, heavy metals, oil and grease, etc. Havoc
initial investment, membrane fouling and flux deterioration, and lack of availability of
trained manpower are the critical hindrances against the large-scale adaptation of MBR.

The process also generates harmful by-products, such as sludge and salt from sec-
ondary treatment units and ATFD. Both products are hazardous and have an elevated
concentration of certain heavy metals [8,12,13]. Salt with no recovery potential needs to
be landfilled safely. Contrarily, sludge can be a promising source of nitrogen for various
applications in agriculture, once treated and stabilized properly [21,22]. Figure 5 showcases
the process flow from generation to the ultimate disposal of steel mill effluent.



Water 2023, 15, 2177 10 of 24

Water 2023, 15, x FOR PEER REVIEW 10 of 21 
 

 

 
Figure 4. Hierarchy of wastewater recycling process selection cycle. 

 
Figure 5. Process flow diagram with possibility of recovery. 

  

Figure 5. Process flow diagram with possibility of recovery.

2.6. Characteristics of ETP Sludge

Separation and pre-treatment of primary effluent at the source is the key to ETP’s
success in steel mills. The heterogeneity in wastewater characteristics from different
operational sources makes it difficult for the ETP to meet the expected treatment efficiency.
After in situ pre-treatment, the wastewater streams should be collected in an equalization
tank, in which an agitator can be introduced to ensure homogeneity. The solids that
escaped from initial pre-treatment need to be removed with the help of an advanced settling
mechanism, such as a tube settler. Oil and other greasy substances can be conveniently
removed by skimming operations before introducing them for organic removal. In the
effluent, BOD, COD and VFA can be addressed in aerobic treatment systems (i.e., advanced
oxidation process, rotating biological contactor, membrane bioreactor, etc.). The effluent
can be further polished with an advanced unit, such as an activated carbon filter for color
removal; UF and RO for the removal of TDS and COD; or a multiple-effect evaporator
(MEE) and agitated thin film dryer (ATFD) to facilitate further recovery from RO reject and
ensure zero liquid discharge (ZLD).

The secondary sludge from the ETPs and dried sludge from the forced evaporation
system carry elevated concentrations of acids, oil and grease, heavy metals, etc., and are
considered hazardous. Researchers have investigated the feasibility of recycling this
sludge as a soil conditioner, alternate aggregates, raw material for brick and cement



Water 2023, 15, 2177 11 of 24

making, etc. [23–25]. However, the reported findings are mostly inadequate to arrive at any
conclusion, as most of these studies did not provide much detail on the characterization
of the sludge. Thus, a detailed analysis of the sludge and the end products is of utmost
importance to ensure zero leachability and regulatory compliance. Tables 2 and 3 depict
the physical and chemical characteristics, and Table 4 delineates the metal concentrations
of steel mill ETP sludge [26].

Table 2. Physical characteristics of steel mill ETP sludge.

No. Parameter Unit Method Result Remarks

1 Physical State - - Solid -

2 Color - - Dark Brown -

3 Texture - - Wet Cake -

4 Odor - - No -

5 Paint Filter Liquid Test -
USEPA
SW-846;
9095A

Pass
No infiltration
through PFLT

paper

6 Bulk Density g/cc ASTM D
5057-10 1.42 On wet basis

7

Is there any violent
chemical change (in air)

(Normally unstable)
(Yes/No)

- - No -

8 Reacts violently with
water (Yes/No) - - No -

9

Generation of toxic
fumes with

water/acid/basic
(Yes/No)

- - No -

10
Forms potentially

explosive mixture with
water (Yes/No)

- - No -

11
Explosion when

subjected to a strong
initiating force (Yes/No)

- - No -

12
Explosion at normal

temperature and
pressure (Yes/No)

- - No -

Table 3. Chemical characterization for steel mill ETP sludge.

No. Parameter Unit Method Result Remarks

1 pH -
USEPA
SW-846;